
 Replacement Parts
for Surrounding Equipment

SURROUNDING
EQUIPMENT PARTS



1 03016145 Ladders Left Hand-Side (AISI304) for SLF215 (Flange) 1

1 03016146 Ladders Left Hand-Side (AISI304) for SLF315 (Flange) 1

1 03016147 Ladders Left Hand-Side (AISI304) for SLF415 (Flange) 1

1 03016148 Ladders Left Hand-Side (AISI304) for SLF515 (Flange) 1

1 03016196 Ladders Left Hand-Side (AISI316) for SLF215 (Flange) 1

1 03016197 Ladders Left Hand-Side (AISI316) for SLF315 (Flange) 1

1 03016198 Ladders Left Hand-Side (AISI316) for SLF415 (Flange) 1

1 03016199 Ladders Left Hand-Side (AISI316) for SLF515 (Flange) 1

2 03016149 Ladders Right Hand-Side (AISI304) for SLF215 (Flange) 1

2 03016150 Ladders Right Hand-Side (AISI304) for SLF315 (Flange) 1

2 03016151 Ladders Right Hand-Side (AISI304) for SLF415 (Flange) 1

2 03016152 Ladders Right Hand-Side (AISI304) for SLF515 (Flange) 1

2 03016200 Ladders Right Hand-Side (AISI316) for SLF215 (Flange) 1

2 03016201 Ladders Right Hand-Side (AISI316) for SLF315 (Flange) 1

2 03016202 Ladders Right Hand-Side (AISI316) for SLF415 (Flange) 1

2 03016203 Ladders Right Hand-Side (AISI316) for SLF515 (Flange) 1

3 03016046 Cover 2

4 89071801 M8*50 Screw with Washer & Nut for Flange 8

5* 89070102 Ladders Stainless Steel Step (AISI304) *

5* 89070105 Ladders Stainless Steel Step (AISI316) *

5* 01051173 Ladders Plastic Step *

5* 89070107 Ladders Stainless Steel Step (AISI316) with Anti-Slippery Pad *

5* 89070108 Ladders Stainless Steel Step (AISI304) with Anti-Slippery Pad *

6 02141006 Anti-Slippery Pad *

7 112000069 M8*35 Screw  for Step (AISI304) *

7 112010126 M8*35 Screwr for Step (AISI316) *

8 89070104 Cap 2

9 03016069 Ladders Left Hand-Side (AISI304) for SL215 1

9 03016070 Ladders Left Hand-Side (AISI304) for SL315 1

9 03016071 Ladders Left Hand-Side (AISI304) for SL415 1

9 03016072 Ladders Left Hand-Side (AISI304) for SL515 1

9 03016088 Ladders Left Hand-Side (AISI316) for SL215 1

9 03016089 Ladders Left Hand-Side (AISI316) for SL315 1

9 03016090 Ladders Left Hand-Side (AISI316) for SL415 1

9 03016091 Ladders Left Hand-Side (AISI316) for SL515 1

10 03016073 Ladders Right Hand-Side (AISI304) for SL215 1

10 03016074 Ladders Right Hand-Side (AISI304) for SL315 1

10 03016075 Ladders Right Hand-Side (AISI304) for SL415 1

10 03016076 Ladders Right Hand-Side (AISI304) for SL515 1

10 03016092 Ladders Right Hand-Side (AISI316) for SL215 1

10 03016093 Ladders Right Hand-Side (AISI316) for SL315 1

10 03016094 Ladders Right Hand-Side (AISI316) for SL415 1

10 03016095 Ladders Right Hand-Side (AISI316) for SL515 1

11 89070101 Anchor Type Fittings (Concrete Pool) 2

SURROUNDING EQUIPMENT

Model: NSL, SLF

Ladder

Part No. Description Piece(s) Required

Replacement Parts

Key No.

5

5

5

6

1

2

3

4

8

7

9

10

11

SLF NSL

SURROUNDING EQUIPMENT

Notes: NSL&SLF 215-S need 2pcs of Ladder Stainless Steel Step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 315-S need 3pcs of Ladder Stainless Steel Step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 415-S need 4pcs of Ladder Stainless Steel Step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 515-S need 5pcs of Ladder Stainless Steel Step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 815-S need 8pcs of Ladder Stainless Steel Step and 16pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 215-SR need 2pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 4pcs of Anti-Slippery Pad and 4pcs of M8*35 
Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 315-SR need 3pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and and 6pcs of Anti-Slippery Pad and 6pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 415-SR need 4pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and and 8pcs of Anti-Slippery Pad and 8pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 515-SR need 5pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and and 10pcs of Anti-Slippery Pad and 10pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 815-SR need 8pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and and 16pcs of Anti-Slippery Pad and 16pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSL&SLF 215-P need 2pcs of Ladder Plastic Step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NSL&SLF 315-P need 3pcs of Ladder Plastic Step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NSL&SLF 415-P need 4pcs of Ladder Plastic Step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NSL&SLF 515-P need 5pcs of Ladder Plastic Step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NSL&SLF 815-P need 8pcs of Ladder Plastic Step and 16pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

Model: NSL, SLF

Ladder



1 03016093 Ladders Left Hand-Side (AISI304) for SFF215 (Flange) 1

1 03016094 Ladders Left Hand-Side (AISI304) for SFF315 (Flange) 1

1 03016095 Ladders Left Hand-Side (AISI304) for SFF415 (Flange) 1

1 03016096 Ladders Left Hand-Side (AISI304) for SFF515 (Flange) 1

1 03016212 Ladders Left Hand-Side (AISI316) for SFF215 (Flange) 1

1 03016213 Ladders Left Hand-Side (AISI316) for SFF315 (Flange) 1

1 03016214 Ladders Left Hand-Side (AISI316) for SFF415 (Flange) 1

1 03016215 Ladders Left Hand-Side (AISI316) for SFF515 (Flange) 1

2 03016097 Ladders Right Hand-Side (AISI304) for SFF215 (Flange) 1

2 03016098 Ladders Right Hand-Side (AISI304) for SFF215 (Flange) 1

2 03016099 Ladders Right Hand-Side (AISI304) for SFF415 (Flange) 1

2 03016136 Ladders Right Hand-Side (AISI304) for SFF515 (Flange) 1

2 03016216 Ladders Right Hand-Side (AISI316) for SFF215 (Flange) 1

2 03016217 Ladders Right Hand-Side (AISI316) for SFF215 (Flange) 1

2 03016218 Ladders Right Hand-Side (AISI316) for SFF415 (Flange) 1

2 03016219 Ladders Right Hand-Side (AISI316) for SFF515 (Flange) 1

3 03016046 Cover 2

4 89071801 M8*50 Screw with Washer & Nut for Flange 8

5* 89070102 Ladders Stainless Steel Step (AISI304) *

5* 89070105 Ladders Stainless Steel Step (AISI316) *

5* 01051173 Ladders Plastic Step *

5* 89070107 Ladders Stainless Steel Step (AISI316) with Anti-Slippery Pad *

5* 89070108 Ladders Stainless Steel Step (AISI304) with Anti-Slippery Pad *

6 02141006 Anti-Slippery Pad *

7 112000069 M8*35 Screw  for Step (AISI304) *

7 112010126 M8*35 Screwr for Step (AISI316) *

8 89070104 Cap 2

9 03016077 Ladders Left Hand-Side (AISI304) for SF215 1

9 03016078 Ladders Left Hand-Side (AISI304) for SF315 1

9 03016079 Ladders Left Hand-Side (AISI304) for SF415 1

9 03016080 Ladders Left Hand-Side (AISI304) for SF515 1

9 03016180 Ladders Left Hand-Side (AISI316) for SF215 1

9 03016181 Ladders Left Hand-Side (AISI316) for SF315 1

9 03016182 Ladders Left Hand-Side (AISI316) for SF415 1

9 03016183 Ladders Left Hand-Side (AISI316) for SF515 1

10 03016081 Ladders Right Hand-Side (AISI304) for SF215 1

10 03016082 Ladders Right Hand-Side (AISI304) for SF315 1

10 03016083 Ladders Right Hand-Side (AISI304) for SF415 1

10 03016084 Ladders Right Hand-Side (AISI304) for SF515 1

10 03016184 Ladders Right Hand-Side (AISI316) for SF215 1

10 03016185 Ladders Right Hand-Side (AISI316) for SF315 1

10 03016186 Ladders Right Hand-Side (AISI316) for SF415 1

10 03016187 Ladders Right Hand-Side (AISI316) for SF515 1

11 89070101 Anchor Type Fittings (Concrete Pool) 2

SURROUNDING EQUIPMENT

Model: NSF, SFF

Ladder

Part No. Description Piece(s) Required

Replacement Parts

Key No.

SURROUNDING EQUIPMENT

Notes: NSF&SFF 215-S need 2pcs of Ladder Stainless Steel step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NSF&SFF 315-S need 3pcs of Ladder Stainless Steel step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NSF&SFF 415-S need 4pcs of Ladder Stainless Steel step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NSF&SFF 515-S need 5pcs of Ladder Stainless Steel step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NSF&SFF 215-SR need 2pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 4pcs of Anti-Slippery Pad and 4pcs of M8*35 
Screw with Washer for Step (AISI304 or AISI316)

NSF&SFF 315-SR need 3pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 6pcs of Anti-Slippery Pad and 6pcs of M8*35 
Screw with Washer for Step (AISI304 or AISI316)

NSF&SFF 415-SR need 4pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 8pcs of Anti-Slippery Pad and 8pcs of M8*35 
Screw with Washer for Step (AISI304 or AISI316)

NSF&SFF 515-SR need 5pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 10pcs of Anti-Slippery Pad and 10pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NSF&SFF 215-P need 2pcs of Ladder Plastic Step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NSF&SFF 315-P need 3pcs of Ladder Plastic Step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NSF&SFF 415-P need 4pcs of Ladder Plastic Step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NSF&SFF 515-P need 5pcs of Ladder Plastic Step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

1

2

4

7

8

9

10

3

11

7

8

5

5

5

6

3

SFF NSF

Model: NSF, SFF

Ladder



1 03016137 Ladders Left Hand-Side (AISI304) for MUF215  (Flange) 1

1 03016138 Ladders Left Hand-Side (AISI304) for MUF315 (Flange) 1

1 03016139 Ladders Left Hand-Side (AISI304) for MUF415 (Flange) 1

1 03016140 Ladders Left Hand-Side (AISI304) for MUF515 (Flange) 1

1 03016204 Ladders Left Hand-Side (AISI316) for MUF215  (Flange) 1

1 03016205 Ladders Left Hand-Side (AISI316) for MUF315 (Flange) 1

1 03016206 Ladders Left Hand-Side (AISI316) for MUF415 (Flange) 1

1 03016207 Ladders Left Hand-Side (AISI316) for MUF515 (Flange) 1

2 03016141 Ladders Right Hand-Side (AISI304) for MUF215 (Flange) 1

2 03016142 Ladders Right Hand-Side (AISI304) for MUF315 (Flange) 1

2 03016143 Ladders Right Hand-Side (AISI304) for MUF415 (Flange) 1

2 03016144 Ladders Right Hand-Side (AISI304) for MUF515 (Flange) 1

2 03016208 Ladders Right Hand-Side (AISI316) for MUF215 (Flange) 1

2 03016209 Ladders Right Hand-Side (AISI316) for MUF315 (Flange) 1

2 03016210 Ladders Right Hand-Side (AISI316) for MUF415 (Flange) 1

2 03016211 Ladders Right Hand-Side (AISI316) for MUF515 (Flange) 1

3 03016046 Cover 2

4 89071801 M8*50 Screw with Washer & Nut for Flange 8

5* 89070102 Ladders Stainless Steel Step (AISI304) *

5* 89070105 Ladders Stainless Steel Step (AISI316) *

5* 01051173 Ladders Plastic Step *

5* 89070107 Ladders Stainless Steel Step (AISI316) with Anti-Slippery Pad *

5* 89070108 Ladders Stainless Steel Step (AISI304) with Anti-Slippery Pad *

6 02141006 Anti-Slippery Pad *

7 112000069 M8*35 Screw  for Step (AISI304) *

7 112010126 M8*35 Screwr for Step (AISI316) *

8 89070104 Cap 2

9 03016085 Ladders Left Hand-Side (AISI304) for NMU215 1

9 03016086 Ladders Left Hand-Side (AISI304) for NMU315 1

9 03016087 Ladders Left Hand-Side (AISI304) for NMU415 1

9 03016088 Ladders Left Hand-Side (AISI304) for NMU515 1

9 03016172 Ladders Left Hand-Side (AISI316) for NMU215 1

9 03016173 Ladders Left Hand-Side (AISI316) for NMU315 1

9 03016174 Ladders Left Hand-Side (AISI316) for NMU415 1

9 03016175 Ladders Left Hand-Side (AISI316) for NMU515 1

10 03016089 Ladders Right Hand-Side (AISI304) for NMU215 1

10 03016090 Ladders Right Hand-Side (AISI304) for NMU315 1

10 03016091 Ladders Right Hand-Side (AISI304) for NMU415 1

10 03016092 Ladders Right Hand-Side (AISI304) for NMU515 1

10 03016176 Ladders Right Hand-Side (AISI316) for NMU215 1

10 03016177 Ladders Right Hand-Side (AISI316) for NMU315 1

10 03016178 Ladders Right Hand-Side (AISI316) for NMU415 1

10 03016179 Ladders Right Hand-Side (AISI316) for NMU515 1

11 89070101 Anchor Type Fittings (Concrete Pool) 2

SURROUNDING EQUIPMENT

Model: NMU, MUF

Ladder

Part No. Description Piece(s) Required

Replacement Parts

Key No.

SURROUNDING EQUIPMENT

Model: NMU, MUF

Notes: NMU&MUF 215-S need 2pcs of Ladder Stainless Steel step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NMU&MUF 315-S need 3pcs of Ladder Stainless Steel step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NMU&MUF 415-S need 4pcs of Ladder Stainless Steel step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NMU&MUF 515-S need 5pcs of Ladder Stainless Steel step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

NMU&MUF 215-SR need 2pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 4pcs of Anti-Slippery Pad and 4pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NUM&MUF 315-SR need 3pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 6pcs of Anti-Slippery Pad and 6pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NUM&MUF 415-SR need 4pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 8pcs of Anti-Slippery Pad and 8pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NUM&MUF 515-SR need 5pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 10pcs of Anti-Slippery Pad and 10pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

NUM&MUF 215-P need 2pcs of Ladder Plastic Step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NUM&MUF 315-P need 3pcs of Ladder Plastic Step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NUM&MUF 415-P need 4pcs of Ladder Plastic Step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

NUM&MUF 515-P need 5pcs of Ladder Plastic Step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

1

2

3

4

5

5

5

6

7

9

10

11

8

MUF NMU

Ladder



SURROUNDING EQUIPMENT

Model: OF-P, OF-S

Ladder

Part No. Description Piece(s) Required

Replacement Parts

Key No.

SURROUNDING EQUIPMENT

Model: OF-P, OF-S

1 03016155 Ladders Left Hand-Side (AISI304) for OF215 1

1 03016156 Ladders Left Hand-Side (AISI304) for OF315 1

1 03016157 Ladders Left Hand-Side (AISI304) for OF415 1

1 03016158 Ladders Left Hand-Side (AISI304) for OF515 1

1 03016163 Ladders Left Hand-Side (AISI316) for OF215 1

1 03016164 Ladders Left Hand-Side (AISI316) for OF315 1

1 03016165 Ladders Left Hand-Side (AISI316) for OF415 1

1 03016166 Ladders Left Hand-Side (AISI316) for OF515 1

2 03016159 Ladders Right Hand-Side (AISI304) for OF215 1

2 03016160 Ladders Right Hand-Side (AISI304) for OF315 1

2 03016161 Ladders Right Hand-Side (AISI304) for OF415 1

2 03016162 Ladders Right Hand-Side (AISI304) for OF515 1

2 03016167 Ladders Right Hand-Side (AISI316) for OF215 1

2 03016168 Ladders Right Hand-Side (AISI316) for OF315 1

2 03016169 Ladders Right Hand-Side (AISI316) for OF415 1

2 03016170 Ladders Right Hand-Side (AISI316) for OF515 1

3 03016046 Cover 2

4 89070101 Anchor Type Fittings (Concrete Pool) 2

5 01101041 Plastic Wall Fittings for Screws 4

6 02091003 PE Washer 2

7 03011107 M7.5*50 Screw 4

8 112000069 M8*35 Screw  for Step (AISI304) *

8 112010126 M8*35 Screw  for Step (AISI316) *

9 89070102 Ladders Stainless Steel Step (AISI304) *

9 89070105 Ladders Stainless Steel Step *

9 01051173 Ladders Plastic Step *

9 89070107 Ladders Stainless Steel Step (AISI316) with Anti-Slippery Pad *

9 89070108 Ladders Stainless Steel Step (AISI304) with Anti-Slippery Pad *

10 02141006 Anti-Slippery Pad *

11 89070104 Cap 2

Notes: OF 215-S need 2pcs of Ladder Stainless Steel step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OF 315-S need 3pcs of Ladder Stainless Steel step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OF 415-S need 4pcs of Ladder Stainless Steel step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OF 515-S need 5pcs of Ladder Stainless Steel step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OF 215-SR need 2pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 4pcs of Anti-Slippery Pad and 4pcs of M8*35 Screw 
with Washer for Step (AISI304 or AISI316)

OF 315-SR need 3pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 6pcs of Anti-Slippery Pad and 6pcs of M8*35 Screw 
with Washer for Step (AISI304 or AISI316)

OF 415-SR need 4pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 8pcs of Anti-Slippery Pad and 8pcs of M8*35 Screw 
with Washer for Step (AISI304 or AISI316)

OF 515-SR need 5pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 10pcs of Anti-Slippery Pad and 10pcs of M8*35 
Screw with Washer for Step (AISI304 or AISI316)

OF 215-P need 2pcs of Ladder Plastic Step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

OF 315-P need 3pcs of Ladder Plastic Step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

OF 415-P need 4pcs of Ladder Plastic Step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

OF 515-P need 5pcs of Ladder Plastic Step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

Ladder

1

2

11

3

4

5
6

7
8

9

10

9

9



1 03016236 Ladders Left Hand-Side (AISI304) for OFF215 (Flange) 1

1 03016237 Ladders Left Hand-Side (AISI304) for OFF315 (Flange) 1

1 03016238 Ladders Left Hand-Side (AISI304) for OFF415 (Flange) 1

1 03016239 Ladders Left Hand-Side (AISI304) for OFF515 (Flange) 1

1 03016244 Ladders Left Hand-Side (AISI316) for OFF215 (Flange) 1

1 03016245 Ladders Left Hand-Side (AISI316) for OFF315 (Flange) 1

1 03016246 Ladders Left Hand-Side (AISI316) for OFF415 (Flange) 1

1 03016247 Ladders Left Hand-Side (AISI316) for OFF515 (Flange) 1

2 03016240 Ladders Right Hand-Side (AISI304) for OFF215 (Flange) 1

2 03016241 Ladders Right Hand-Side (AISI304) for OFF315 (Flange) 1

2 03016242 Ladders Right Hand-Side (AISI304) for OFF415 (Flange) 1

2 03016243 Ladders Right Hand-Side (AISI304) for OFF515 (Flange) 1

2 03016248 Ladders Right Hand-Side (AISI316) for OFF215 (Flange) 1

2 03016249 Ladders Right Hand-Side (AISI316) for OFF315 (Flange) 1

2 03016250 Ladders Right Hand-Side (AISI316) for OFF415 (Flange) 1

2 03016251 Ladders Right Hand-Side (AISI316) for OFF515 (Flange) 1

3 03016046 Cover 2

4 89071801 M8*50 Screw With Washer & Nut for Flange 8

5 01101041 Plastic Wall Fitting for Screw 4

6 02091003 PE Washer 2

7 03011107 M7.5*50 Screw 4

8 112000069 M8*35 Screw  for Step (AISI304) *

8 112010126 M8*35 Screw  for Step (AISI316) *

9 89070102 Ladders Stainless Steel Step (AISI304) *

9 89070105 Ladders Stainless Steel Step (AISI316) *

9 01051173 Ladders Plastic Step *

9 89070107 Ladders Stainless Steel Step (AISI316) with Anti-Slippery Pad *

9 89070108 Ladders Stainless Steel Step (AISI304) with Anti-Slippery Pad *

10 02141006 Anti-Slippery Pad *

11 89070104 Cap 2

SURROUNDING EQUIPMENT

Model: OFF-P, OFF-S

Ladder

Part No. Description Piece(s) Required

Replacement Parts

Key No.

SURROUNDING EQUIPMENT

Model: OFF-P, OFF-S

Notes: OFF 215-S need 2pcs of Ladder Stainless Steel step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OFF 315-S need 3pcs of Ladder Stainless Steel step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OFF 415-S need 4pcs of Ladder Stainless Steel step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OFF 515-S need 5pcs of Ladder Stainless Steel step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316) 

OFF 215-SR need 2pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 4pcs of Anti-Slippery Pad and 4pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

OFF 315-SR need 3pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 6pcs of Anti-Slippery Pad and 6pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

OFF 415-SR need 4pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 8pcs of Anti-Slippery Pad and 8pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

OFF 515-SR need 5pcs of Ladder Stainless Steel Step with Anti-Slippery Pad and 10pcs of Anti-Slippery Pad and 10pcs of 
M8*35 Screw with Washer for Step (AISI304 or AISI316)

OFF 215-P need 2pcs of Ladder Plastic Step and 4pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

OFF 315-P need 3pcs of Ladder Plastic Step and 6pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

OFF 415-P need 4pcs of Ladder Plastic Step and 8pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

OFF 515-P need 5pcs of Ladder Plastic Step and 10pcs of M8*35 Screw with Washer for Step (AISI304 or AISI316)   

1

2 3

4

5
6

78

9

9

9

10

11

Ladder



1

2

3 

4

2

3

ARP ARV

SURROUNDING EQUIPMENT

Model: ARP, ARV

Shower HeadExit Handrail

Part No. Description Piece(s) Required

Replacement Parts

Key No.

SURROUNDING EQUIPMENT

Model: EM4401, EM4402, EM4403, EM4404, EM4405, EM4406, EM4407 

Part No. Description Piece(s) Required

Replacement Parts

Key No.

1 03016228 ARP Stainless Steel Handrails Installation for Concrete Pool #316 2

1 03016153 ARP Stainless Steel Handrails Installation for Concrete Pool #304 2

2 03016046 Cover 4

3 89070101 Anchor Type Fittings (Concrete Pool) 4

4 03016229 ARV Stainless Steel Handrails Installation for Concrete Pool #316 2

4 03016154 ARV Stainless Steel Handrails Installation for Concrete Pool #304 2
1-A 03025000 EM4401 Sprinkler head(￠40X100 universal fan type) 1

1-B 03025001 EM4402 Sprinkler head(￠40X150 universal fan type) 1

1-C 03025002 EM4403 Sprinkler head(￠40 universal water hammer type) 1

1-D 03025003 EM4404 Sprinkler head(￠40 universal aerated type) 1

1-E 03025004 EM4405 Sprinkler head(￠40 water column type) 1

1-F 03025005 EM4406 Sprinkler head(￠40 Firefight type) 1

1-G 03025006 EM4407 Sprinkler head(￠40 anchovies type) 1

2 03011378 Shower nozzle body 1

3 03013023 M10 nut 3

4 03012018 M10 washer 3

5 02020013 Silicone O-ring gasket 2

6 03010913 Flange Stand 1

7 430251840 GB50 Male Threaded Adaptor 1

7 430251669 1.5" Imperial Threaded Adaptor 1

1-A

6
7

5

2

4

3

1-B

1-C

1-G

1-F

1-E

1-D


	1-2022 Replacement Parts Ladder NSL SLF.pdf
	页 1

	2-2022 Replacement Parts Ladder NSF SFF.pdf
	页 1

	3-2022 Replacement Parts Ladder NMU MUF.pdf
	页 1

	4-2022 Replacement Parts Ladder OF-P OF-S.pdf
	页 1

	5-2022 Replacement Parts Ladder OFF-P OFF-S.pdf
	页 1

	7-2022 Replacement Parts Exit Handrail ARP ARV & Shower Head EM4401-4407.pdf
	页 1




